F"'lnj Certificato di Collaudo Certificate N°
ot - Inspection Certificate 1602123

PMI - Positive Material Identification

Nominativo/Customer Citta/City Cap/zip Cd Stato/State
Ordine/Purchase Order: Data/Date Commessa/FMI job: Of Data/Date PMI Test Report
26436
Part Number Descizione del materiale / Material Description Lotto colata/ Heat-Lot
M2316L00020 AISI 316L 846499

Material specification

PMI Chemichal Characteristics / Analisys Results

ALLOY DATETIME
316SS 04-29-2016 16:54
Ni Cr Mo Co Mn Fe Cu Nb Ti \Y W
10.24 16.65 2.01 0.25 1.80 68.48 0.40 0.03 0.02 0.08

PMI Chemichal Characteristics / Analisys Results

File Setup ID DownlLoad Timed Tube Help
-] Clear <G ~|[ANALYZE_EMP-26436 | INST FILE # KTl (PDZ 40.00kV. 1.60pA)

| ,
H 4 W U | mu »’f\

3.00 6.00 9.00 12.00 15.00 18.00 21.00 24.00 27.00 30.00 33.00 36.00 39.00
Cnt:0 LSec:6.00 Chan:3.825 Kev:0.0765 Det:-40.0C Amb:87.5F Raw:3.259.00 Valid:2.717.00
evch:20,0000 Vac:0 Shift:0,00000 51 TRACER

Note

Si certifica con questo documento che la totalita dei beni e/o servizi sottoscritti @ conforme in ogni sua parte alle specifiche, ai disegni ed all’ordine al
quale si riferisce ad eccezzione di quanto riportato nelle note. | beni sono stati verificati e testati secondo le specifiche riportate sull'ordine.
We hereby that totally of the goods and/or services underwritten conform in each part to the specifications, drawings, order to which they refer with the
exceptions repoted at point in note. The goods have been verified and tested in according to the specifications at the order.

Issued by Issued date
09/05/2017
FMI - Quality Assurance Representative Date
Page no

3rd part inspection Date 10f1




